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7.000 GHz 9.000 GHz 1.000 MHz 7.70907 GHz -42.65 dBm -29.65 d&
i
JL J
Date: 133
TEL : 886-3-327-0868 Page Number 1 A8-27 of 31

FAX . 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
] st ™ —r i I e o i S
-50 dBm
-,
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.82501 MHz -51.66 dBm -38.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -56.70 dBm -43.70 dB
725,000 MHz 1.000 GHz 100.000 kHz 945.78486 MHz -57.67 dBm -44,67 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.03027 MHz -57.47 dBm -44,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.69 dBm -30.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.13 dBm -32,13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42,51 dBm -29.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92027 GHz -42,53 dBm -29.53 db 7.000 GHz 9,000 GHz 1.000 MHz 7.72457 GHz -42.49 dBm -20,49 dB
_— —_—
\ )i ] 2 ] w
23.SEP.2022 03 03
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
1 o~ " piiantrtonn | o, ~
-50 dBém
"y
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 625.62988 MHz -57.89 dBm -44.89 dB
725.000 MHz 1.000 GHz 100.000 kHz 935.88666 MHz -57.66 dem -44.66 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -44.64 dBm -31.64 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91726 GHz -42,19 dBém -29.19 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70407 GHz -42.63 dBm -29.63 d&
¥
I J -
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LTE Band 12 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
N -20 dBm
N -30 dBm
-40 dBm
1 . agua DRV R 1 -~ i, o NPV, R,
-50 dBm
.}
-70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -51.59 dBm -38.59 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -56.73 dBém -43.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 954.78322 MHz =57.46 dBm -44,46 dB 725,000 MHz 1,000 GHz 100.000 kHz 936.38657 MHz -57.53 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.94 dBm -30.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -43.47 dBm -30.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.47 dBm -29.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -42,51 dBm -29.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70257 GHz -42.56 dBm -29.56 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01877 GHz -42.53 dBm -29.53 dB&
_— —_—
\ )i ] 2 ] w
23.SEP.2022 03:47:11 03
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) - errmtasiraarieo | o, o
-50 dBém
.
gty
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £34.18302 MHz -58.36 dBm -45.36 dB
725.000 MHz 1.000 GHz 100.000 kHz 979.07880 MHz -57.65 dem -44.65 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.39 dbm -30.39 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -42.46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93427 GHz -42.57 dBm -29.57 d&
¥
I J -
Date: 0
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ssamonas. FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
T AP bsk ARV e P s et T e e RN S
-50 dBm
o ")
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -54.19 dBm -41.19 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -56.43 dBm -43.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 961.53199 MHz -57.59 dBm -44,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 961.88193 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.00 dBm -30.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.21 dBm -31.21dB
3.000 GHz 7.000 GHz 1.000 MHz 5.87789 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42,55 dBm -29.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91927 GHz -42.58 dBm -29.58 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01877 GHz -42,47 dBém -29.47 d&
_— —_—
\ )i ] 2 ] w
23.SEP.2022
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
Il — ~ e NS R
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 639.97500 MHz -57.67 dBém -44.67 dB
725.000 MHz 1.000 GHz 100.000 kHz 963.73159 MHz -57.49 dem -44.49 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.11 dém -30.11 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42,33 dBém -29.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93127 GHz -42.51 dBm -29.51 d&
¥
I J -
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ssamonas. FCC RADIO TEST REPORT

Report No. : FG241215-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0174
30 Normal Voltage 0.0122
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0073 PASS
-20 Normal Voltage 0.0061
-30 Normal Voltage 0.0099
20 Maximum Voltage 0.0117
20 Normal Voltage 0.0000
20 Battery End Point 0.0065
Note:

1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage = 4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number




sonaniae. FCC RADIO TEST REPORT Report No. : FG241215-02B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit; 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.36 6.29 6.46 6.78 PASS
TEL : 886-3-327-0868 Page Number 1 A9-1 of 19

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

&

Ref Level 30.00 dém
lo At 30 dB

Offset 10,50 db.
2 ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dém

&

Offset 10,50 db.

CF 782.0 MHz Mean Pwr + 20,00 dB

AQT I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
% =
— =
= — s
o — 0 =
0.0 0.0 .
1E- Y 1E e
| 1S
Y |
1E: \ 1E: I‘
e e T
|

CF 782.0 MHz

Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 196 | oa% | oo% | Mean | Peak | crest | 10% | e | | o010 |
Trace 1 | 22,96 dbm 28,76 dBm 5.80 d8 2.52 0B +.52 0B 5.36 0B 57108 Trace 1 [ 2197 dm 29,02 dbm 7.05 d8 3.01d8 5.16 d8 5.81 08
l— | ———

LTE Band 13/ 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
s i
[l [
o ———— o T
b ke bt B
- -
- S
\ N
0.0 < 0.0 T
1E 3 1E
X Yy
§ 5
A 3
. | .
1E I\ 1E ]
1 1 |
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,67 dem 2801 dbm 7.13 d8 3.19 6B 5.36 0B 5.45 0B .01 68 Trace 1 | 18,80 dbm 26,60 dBm 7.89 d8 3.13 d8 5.36 d8 5.78 d8 7.51 de
I e—— I ——

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.10 5.17 9.79 9.91 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 5.13 5.12 9.95 10.19 - - - -

TEL : 886-3-327-0868 Page Number : A9-3 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.34 dBm) ™M1[1] 15.08 dBm)
780.50100 MHz 782.50000 MHZ]
20 20
X o —nde 26.00 dB B ndB R 26.00 dB
w0 P il I et i a 5.095000000 MHz 104 P A e g e 5.165000000 MHz,
] Q factor | 153.2 T Q factor 1 151.5
od 7 T od |
T/ \72 N
-10 df = . -10 d ~ "'J/ N
\ /
204 — 20d i e e
- T . A
i - L}
40 df -40 di
50 df 50 d
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.501 MHz 17.34 dBm nd@ down 5.095 MHz M1 7B2.5 MHz 15.88 dBm nd@ down 5165 MHZ
T 1 778.453 MHz -8.67 dBm nd8 26.00 dB TL L 779.363 MHz -10.01 dbm n 26.00 dB
T2 1 784.547 MHz -8.58 dBm Q factor 153.2 T2 1 7B4.527 MHz -10.15 dém Q factor 151.5
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 1

6QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.42 dbm)| MI[1] 17.61 dBm
L 779.9620 MHz M1 778.5630 MHz,
20 20
I SIPSTEY, WS e, 26.00 dB N P AR 26.00 dB
g ™ v Bu \ 9.790000000 MHz 104 / - v e e 9.910000000 MHe|
] Q factor | 79.7 7 Q factor ‘\ 78.6
/
o d I | 0 di L
El 2 / 5
10 d - -10 di ¥ -
7 ,. B
o / e . r S
20 —— 20 —
-
= 30
-0 df 7 a0 d £
AN A W
50 d 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.962 MHz 18.42 dam nd8 down 9.79 MHz ML 77E.583 MHZ 17.61 dam nd8 down 9.91 WHz
T 1 777.045 MHz -7.67 dBm nd8 26.00 dB TL L 777.005 MHz -8.15 dBm nd8 26,00 d8
T2 1 786.835 MHz -7.54 dBm Q factor 79.7 T2 1 7B6.915 MHz -8.42 dBm Q factor 78.6
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.61 dBm) 16.69 dBm)
780.97100 MHz 777.9640 MHz,
20 20
] nd 26.00 dB 26.00 dB
g AN Py [l B~ 5.125000000 MHZz 0d 0.950000000 MHZ|
7 Q factor | 152.4) { 78.2
\ [
o di 0di .
] | o
10 d - 1 -10 d — b
‘ ] \
20 df 20 df - v —
Pl LOVAVIT YN, r~ ~ —
A W i, ~ -/
=y | 30 1
40 df -40 d v
A
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.971 MHz 14.51 dam nd8 down E.125 MHz ML L F77.964 MHZ 16.59 dam nd8 down 9.95 WHz
T 1 779.383 MHz -11.38 dbm nd8 26.00 dB TL L 777.185 MHz -6.48 dBm 26,00 d8
T2 1 784.507 MHz -11.62 d8m Q factor 152.4 T2 1 7B7.135 MHz -9.38 dBm 78.2
L U J wa L JU J L]

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 13

trum i ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.09 dBm) ™M1[1] 14.01 dBm)
" 783.25900 MHz N 785.6560 MHz,
= 26.00 dB)| @ ndB i 5.00 dB
wa 5115000000 s o R oy pre—nrn £0.100000000 31114
B T G 153.1 b 7 i Q factor \ 7.1
0 dom: 0 dam : 1
| / L
/ \ Ty A
-10 d8m F = -10 dém:
rd RN i \
20 dBm — 20 dem
30 dimrtre o L Y -30 dém A .
30 25m o 7 =
-0 dBm -40 dam J
D
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.250 MHz 13.09 dam nd8 down 5,115 MHz ML 7BE.656 MHZ 14.01 dBm nd8 down 10,19 WHz
T1 1 778.493 MHz -12.86 dm nd8 26.00 dB T1 L 776.945 MHz -11.85 dbm nd8 26,00 d8
T2 1 784.607 MHz -12.95 dam qQ factor 153.1 T2 1 7B7.135 MHz -12.05 dam qQ factor 77.1
8 JL J e JL J v

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.50 9.05 9.01 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 451 8.99 9.03 - - - -
TEL : 886-3-327-0868 Page Number : A9-6 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.68 dBm) ™M1[1] 17.96 dBm)
- 782.71900 MHz - I 780.71100 MHZ]
Tl 4.505404505 MHz - X Occ Bre 4.495504496 MHZ
Y WA VL R I Y v o
10d + 104 ?
/ /
od 1 0 1
J / \
-10 d -10 de -
/ / ‘
20d - 20d S -
Y SN Py g
) = |-50-dedm
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.718 MHz 17.68 dam ML FBO.711 WAz 17.36 dam
T 1 779.74225 MHz 10.61 dBm Oce Bw 4.505494505 MHz TL L 779.77223 MHz 10.26 dBm Oce Bw 4.495504496 MHz
T2 1 784.24775 MHz 9.58 dam T2 1 78426773 MHZ 7.83 dam
L U J L JU J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.66 dBm) ™M1[1] 17.28 dBm)
- 7685.9360 MHz - 1 778.9630 MHz,
[3 (SN PR T T 050949051 MHz N P P 9.010989011 MHZ
10d : T 104 :
od L ! od \
/ 1 T
/ \
-10 df L -10 d
\ 7 .
z0d I 20d L — —
i VT~ QAR \/ ] ) A
= 30
7
-40 di
S S
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785,935 MHz 17.66 dam ML L 77E.963 MHZ 17.28 dam
T 1 777.4445 MHz 11.27 dBm Oce Bw 9.050943051 MHz TL L 777.4845 MHz 10.32 dBm Oce Bw 9.010969011 MHz
T2 1 7864955 MHz 11.33 dam T2 1 786.4955 MHz 11.08 dam
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
22.63 dBm)| ™M1[1] 16.25 dBm)
o 1 779.96200 MHz . 783.0190 MHz
) 4.485514486 MHz . . L £.991008991 MHZ
T A e Ao L e e e
10d ‘4 e 2 04 =
f |
o J | o /
1 / \
\ / \
-tod - -10d -
/ y A
204 20d
- . e 7 = -
gy BV aaraan ) SO PN
a0 30
40 f
s0d =
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.962 MHz 22,63 dBm ML L 7B2.019 MHz 16.25 dam
T 1 779.75225 MHz 9.09 dBm Oce Bw 4,485514456 MHz TL L 777.5045 MHz 10.41 dBm Oce Bw £.991008991 MHz
T2 1 784.23776 MHz 10.59 dam T2 1 786.4955 MHz 10.30 dam

I

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

trum t“‘!" ctrum l‘E"
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.98 dBm)|
N . 778.1840 MHz,
= . @ 9.030969031 MHZ
2 (WA i - T
10d T4 A A o : 104 ALY L " £
] ~ 7 ‘
! |
0 dBm: ' + 0 dam i
\ / |
-10 dBm 2 -10 dém
\ 7
™ / N\
20 dBm : 20 dem -
/ \
S o — -
f = g v -30 dém 7 -
/
-0 dBm -40 dam
50 dgm gy Ve
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.808 MHz 13.36 dam ML T7E.184 MHZ 15.98 dam
T1 1 779.74225 MHz 6.97 dBm Oce Bw 4.505494505 MHz T1 L 777.4845 MHz 6.99 dBm Oce Bw 9.030969031 MHz
T2 1 784.24775 MHz 8.28 dam T2 1 786.5155 MHz 8.27 dam
8 JL J e JL J v

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FG241215-02B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

m

pectrur @i Sp

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr

Limit ¢heck PARS Limit ¢heck PABS
20 dbHre—bRURIOUS L INE ABS I DAKS 20 dbipre—$RURIOUS | INE ABS DA 4
10 dBm ” 10 dém }
0 dB “ 0 dBm

]

|
I
-10 dBm H
i

-20 dBm JJ l -20 dBm

. [ . [

SPURIOUS_LINE_ABS J \ ﬂ ﬁ | SPURIOUS_LINE_ABS_ JJ \

-40 dam L -40 dBm .

TREA A U S
v L rratimed Yl bl

50 deém [,.J B 'JL-““"‘f -50 dBm -

&0.58m 40 e ; Ao .

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emissi Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 766.75624 MHz -60.91 deém -25.81 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 773.85514 MAz -60.01 dbm -25.01 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.48 dBm -30.48 de 775.000 MHz 775.900 MHz 100,000 kHz 775,82043 MHz -48.60 dBm -35.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99995 MHz -45.33 dBm -32.33 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.93571 MHz -53.50 dbm -20.50 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,34865 MHz 22,24 dém ~7.76 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 21.99 dBm -8.01 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,06139 MHz -51.87 dBm -38.87 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -43.86 dbm -30.86 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.47757 MHz -42.76 dBm -29.76 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz ~41.17 dBm 23,17 dB
793.000 MHz 806.000 MHz 6.250 kHz 79447403 MHz -60.35 dém =25.35 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.35610 MHz -56.71 dbm -21.71 dB

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectrur ol Sp m
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 20,00 dém Offset 10,90 db Mode Auta FFT
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbipe—teuRIOUS }INE Ans DARKS 20 dbipe—fBURIOUS | INE ABS
10 dem i 10dem e
0da | 0dBm J \
-10 dBm - Jl ! -10 derm —
| ] l
20 dBm - ) 20 dBm
) / \ o / |
SPURIOUS_LINE_ABS - | SPURIOUS_LINE_ABS_ 7 T
At (aieate
-40 dBm J e 40 dBm o T e
50 dem [ 50 dem |,./ e
SRR P, T | P
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |([Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri Emissil Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,87413 MHz -60.56 dem -25.56 db 763.000 MHZ 775.000 MHz 6.250 kHz 766, 12288 MHz 60,80 dbm 2t 80 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,99955 MHz -37.26 dém -24.26 d& 775.000 MHz 775.900 MHz 100,000 kHz 77589955 MHz 42,84 dBm -25.84 dB
775,900 MHz 176.000 bz 30.000 kHz 17593462 MHz =41,30 dbm =28.30 db 775.900 MHz 776.000 MHz 30.000 kHz 775.99386 MHz -47.06 dBm -34.06 db
776.000 MHz 788,000 MHz 100,000 kHz 779,37463 MHz 8,42 deém -21.58 d& 776.000 MHz 785.000 MHz 100,000 kHz 282 67133 MHe .60 dem o140 dB
788,000 MHz 788,100 MHz 30.000 kHz 78806179 MHz -42.65 dBm -29.65 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09995 MHz -38.39 dem -25.39 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.12652 MHz -36.95 dém -23.35 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 73392 MHz 34.38 dBm 213 de
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -57.29 dEm -22.29 di 793.000 MHz B806.000 MHz 5.250 kHz 793.42208 MHz -50.79 dbm -15.79 dB

]" 1

z022 0311
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG241215-02B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto FFT

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS 4 DAKS 20 dbipe—$RURIONS | INE ABS DA "
10 dem H 10 dBm ‘Ml
0 de \l 0dem H
-10 d8m — \ -10 dem: — I l[
-20 dBm 7 -20 dem }‘ T
SPURIOUS_LINE_ABS S S _LIME_ABS
» Ll | | | SPURIOUS_LINE_ABS ) ‘f ‘\
-40 dBm -40 dBm
AL T VA
o Pa———— \ Pt
-50 dBm [/‘ i s -50 dem his
60,8, L0.dRm = ~t a
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.53946 MHz -60.91 dém -25.81 de 763.000 MHz 775.000 MAz 6.250 kHz 765.11588 MHz ~60.04 dBm -25.04 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.62 dém -30.62 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.86538 MHz -48.68 dbm -35.68 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96708 MHz -46.86 dBm -33.86 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.80005 MHz “53.87 dBm 20,87 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 21,81 dém -8.09 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 21.47 dBm -9.53 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00005 MHz -52.47 d&m -39.47 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03062 MHz -44.17 dBm -31.17 dB
788.100 MHz | 753,000 MHz 100.000 kHz 76547797 MHz -43.50 dBm -30.50 d& 788,100 MHz 793,000 MHz 100,000 kHz 786,10245 MHz -40.32 dBm -27.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -60.05 dém -25.05 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.25325 MHz -56.67 dbm -21.67 dB
T
) [ i )

o

3l

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto FFT

Sp

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

m

Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS

20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG

10 dem- 10 dém

0 dB r‘-’w’w\ 0dBm

-10 d8m — J } -10 dem: —

-20 dBm / L -20 dem

SRURIGUS_LINE_ABS | SPURIGUS_LINE_aBS_

~40 'j] Ml 40 dBm

-50 dBm [ -50 dem o

S0.dam. 0 s | "‘*-\,,M

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.956804 MHz -60.58 dém -25.58 dB 763.000 MHz 775.000 MRz 5.250 kHz 766.31460 Mhz ~60.75 dbm ~25.75 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.08 dém -21.08 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89055 MHz -43.90 dBm -30.90 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -38.29 dBm -26.29 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95270 MHz -48.22 dBm -35.22 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.74126 MHz 7.50 dBm -22.50 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,46753 MHz 7.46 dBm -22.54 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.04431 MHz -44.33 dém -31.33 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.06528 MHz -35.30 dBm -22.30 d8
788.100 MHz 793.000 MHz 100.000 kHz 76841084 MHz -38.76 dm -25.76 dB 788,100 MHz 793,000 MHz 100,000 kHz 768,32273 MHz -30.77 dBm -17.77 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.09740 MHz -57.73 dém -22.73 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.37013 MHz -52.05 dbm -17.05 dB
) J [ i )
03:1B:06
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG241215-02B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto FFT

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES

20 dble—fRURIONS | INE ABS ‘ BAKS 50 dhipe—$BURIOUS JINE ABS pal ’I

10 dBm n 10 dbm J!

ode 0 dBm I}

10 dem — J llll -10 dBm — ‘ -

-20 dem ) 20 dem ] !l\

|

SPURIOUS_LINE_ABS

'\'\ | SPURIGUS_LINE_aBS_ ’J |
-40 dBm h'\,. JﬂL -40 dBm f el L‘L*,
Pl PRBPSPU S 1 VY, 1
50 dam [’) MWM 50 dBm |. bt h
S0 o, AR08 T - é
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.29570 MHz -60.85 dém -25.85 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 766.10481 MHz -60.79 dbm -25.70 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.75 dém -31.79 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.59206 MHz -48.82 dbm -35.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98287 MHz -48.13 dBm -35.13 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.96858 MHz -54.30 dBm -41.30 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 20.57 dBm -9.43 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.42 dBm -9.58 dB
788.000 MHz 788,100 MHz 30.000 kHz 78808037 MHz -52.99 dém -39.99 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -45.48 dbm -32.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.49755 MHz -44.55 dBm -31.55 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz —41.42 dBm 23,42 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -60.47 dBm -25.47 dB 793.000 MHz 806.000 MHz 6.250 kHz 794,359610 MHz -56.98 dBm -21.98 dB
T
) v j >

Date
o

Spectrur Sp m

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 fvgPwr

Limit §heck PAFS Limit Gheck PABS

20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pass

10 dBm: 10 dém

0de [ 0 dem J‘wm i

10 dem — Jl { -10 dBm — I i

20 dem 7 -20 dBm f“ T

SEURIDUS_LINE AB ’ \‘-w__ﬁ SPURIOUS_LINE_AB: - =
5| ( 1 S S OuUS_LIk ABS
[~ = = - |

-40 dBm _j T -40 dBm et S

-50 dem [ 50 dem

A0 R, mh

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

M“' | Rangeup | RBW | Fregquency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 763,19760 MHz ~60.76 dbm -25.76 0B 763.000 Mz 775.000 MAz 6.250 kHz 772, 34466 MRz 60,81 dom 258108
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -35.56 dém -22.59 d8 775.000 MHz 775.900 MHz 100,000 kHz 775,81593 MHz -44.78 dBm -31.78 dB
775,900 MHz 176.000 bz 30.000 kHz 775,54161 MHz -40.49 dBm -27.49 d8 775.900 MHz 776,000 MHz 30.000 kHz 77597547 MHz -49.50 dBrm -36.50 dB
776.000 MHz 788,000 MHz 100,000 kHz 78021379 MHz 6.65 dBm -23.35 dB 776.000 MHz 788,000 MHz 100,000 kHz 784,94905 MHz 6.46 dBm -23.54 dB
788,000 MHz 788,100 MHz 30.000 kHz 78802233 MHz -44.90 dBm -31.90 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03721 MHz -38.47 dBm -25.47 dB
788,100 MHz 793,000 MHz 100,000 kHz 788,17587 MHz -40.04 dBm -27.04 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 41084 WMHe 3231 dBm “15.31 db
J93.000 Mz 506,000 MHz 5.250 kHz 79320130 MHz -58.64 dBm -23.54 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -53.36 dBm -18.36 dB

I ' - it i
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samonias. FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 13/ 5MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

: o
Spectrur
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 d8m Offset 10.90 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA
10 dBm- iﬂ‘ 10 dém JH‘
0 db i 0 dem |i
-10 dam - J l\ -10 dem — f \
-20 dbm J L -20 dem ] \
SRURIGUS_LINE_ABS j ‘h | | SPURIGUS_LINE_aBS_ f ',1
-40 dBm 1 -40 dBm
| [ 7
A WL"J‘JL-W et WMM“V ~ u\f\ww
-0 dom l ¥ -50 dBm
S50 dom. LA dRm -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri Emissil Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,73027 MHz -60.64 dém -25.64 db 763.000 MHz 775.000 Mz 6.250 kHz 77028272 Mz 60,77 dBm 2577 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -46.33 dbm -33.33 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.83751 MHz 48,70 dBm 35,70 db
775,900 MHz 776.000 Mz 30.000 kHz 775 G5588 MHz =50,99 dbm -37.98 d 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -54.25 dBm -41.25 dB
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 16.78 dBm -13.22 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 17.41 dBm -12.59 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.00995 MHz -53.32 dém -40.32 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01424 MHz -49.65 dBm -36.65 dB
788.100 MHz 793.000 MHz 100,000 kHz 789,52692 MHz -45.87 dBm -32.87 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz 44.57 dBm 3157 B
793.000 MHz 508,000 MHz 5.250 kHz 793.03247 MHz -60.58 d&m ~25.58 B 793.000 MHz 806.000 MHz 6.250 kHz 793,16234 MHz -59.57 dBrm -24.57 dB
Y
I - it i
Date 03
Spectrur Sp m o=
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit Gheck PABS
20 dbipe—fPURIOUS | INE ABS paks 20 dbifpe—8PURIQUS | INE ABS paBS
10 dBm: 10 dém
0 db A i 0 dBm !‘-MW"T
-10 dam — | 1[ -10 dem — I |
-20 dbm L I -20 dBm
’ / |
A dn I meane
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS \
x o 555 e s 7 N
-40 dBm; oy -40 dBm i
50 dBm [j Ty 50 dem
50w 60 4B, |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||[Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri Emissil Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775.000 MHz 5.250 kHz 774.51449 MHz -60.86 dBm -25.86 dB 7632.000 MHz 775.000 MHz £.250 kHz 771.81718 MHz -60.70 dém -25.70 de
775.000 MHz 775,900 MHz 100,000 kHz 77589955 MHz -41.68 dbm -26.68 d& 775.000 MHz 775,900 MHz 100.000 kHz 77525220 MHz 48,89 dBm 35,89 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,97298 MHz -46.06 dBm -33.06 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.97218 MHz ~53.80 dbm —40.60 db
776.000 MHz 788.000 MHz 100.000 kHz 778,01898 MHz 4.37 dBm -25.63 db 776.000 MHz 788.000 MHz 100.000 kHz 784.75724 MHz 4.43 dBm -25.57 dB
788,000 MHz 788,100 MHz 30.000 kHz 78802722 MHz -51.50 dém -38.50 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08846 MHz -43.16 dBm -30.16 d&
788.100 MHz 793.000 MHz 100,000 kHz 788, 16608 MHz -46.20 dBm -33.20 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 40105 MHz ~38.20 dBm 2520 dB
793.000 MHz 806.000 MHz 6.250 kHz 79564286 MHz -60.55 dém ~25.55 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.05844 MHz -59.30 dbm -24.30 dB
Y
i - it i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

oo Spectrum

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30,00 dgm  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dbipe—teuRIOUS }INE Ans 4 paks 20 gbipe—SRURLOUS LINE ABS B n
10 dBm J‘ 10 dBm Iﬂi
0ds H 0 dem 1 J\
-10 dBm — | -10 dem — : ‘
-20 dBm ] & -20 dBm ,i’
SPURIOUS_LINE_ABS ,‘[ \ l P[ | SPURIOUS_LINE_ABS_ | “ I
-40 dBm / 40 dBm t LA
. M ] pefrPnan A A
-50 dBm l y -50 dBm
A0 9 - S50 B LI
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 763,47353 MHz -60.61 dém -25.81 db 762,000 MHz 775.000 MAz 5.250 kHz 768.47253 MHZ -60.89 dbm 25,80 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.55 dém -32.59 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.83751 MHz -48.55 dBm -35.55 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98277 MHz -49.68 dBm -36.68 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90904 MHz -52.22 dBm -39.22 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 22,35 dém ~7.65 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,39960 MHz 22.07 dBém -7.93d8
788.000 MHz 788,100 MHz 30.000 kHz 786.03232 MHz -52.34 d&m -39.34 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00275 MHz -46.01 dBm -33.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 785,72762 MHz -43.27 dBm -30.27 dB 788,100 MHz 793,000 MHz 100,000 kHz 790,23182 MHz -42.28 dBm -29.28 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -56.67 dém -21.67 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.14935 MHz -56.18 dbm -21.18 dB
Y
i i 1 )
Dater 1
Band Edge / Full RB
[F-=
v
Ref Level 30,00 deém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Paps
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBmr
0 dBm o - T
-10 des {J I\
-20 dBs / \
SPURIOUS, LINE_ABS f/ AN
B e
-40 dBém / T )
-50 dém | TRt
6048
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775,000 MHz 5.250 kHz 774,3106% MHz -60.73 dém -25.73 dB.
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -37.12 dBm -24.12 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.93202 MHz -41.87 dBm -28.87 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.00699 MHz 5.71 dém -24.29 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00964 MHz -39.60 dém -26.60 dB.
788.100 MHz 793,000 MHz 100.000 kHz 79843042 MHz -35.13 dBm -22.13 d8
793.000 MHz 806,000 MHz 6.250 kHz 793.52597 MHz -47.93 dBém -12.93 d&
JL J
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samonias. FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 13/ 10MHz / 16QAM

] m
Spectrur mr || Spectrum 7
Ref Level 30.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D n
10 dem ”‘ 10 dém “
0 de l' 0 dem I
10 dam - !J I\\l -10 dBm — —
-20 dBm : -20 dem | M[
I
o I'l . Il
SPURIOUS_LINE_ABS / \ l W | SPURIOUS_LINE_ABS_ “ f ‘\
-40 dBm - : -40 dBm i 5
N, \ 1,
"\.NJ“J LA J-,_J l\,_, I J \..J‘Wu\m/j "'LJ\N
50 dgm /] }“" Mosir ) -50 dém = r
A0dRm [ B | A,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.63936 MHz -60.77 dém -25.77 dB 763.000 MHz 775.000 MAz 6.250 kHz 764.61230 MAz ~60.78 dbm 25,78 db
775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -45.11 dém -32.11 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,80874 MHz -48.49 dBm -35.49 dB
775,900 MHz 776.000 Mz 30.000 kHz 77503412 MHz =48,75 dbm -35.75 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.79 dBm -39.79 db
776.000 MHz 788,000 MHz 100.000 kHz 777,60040 MHz 21.01 dém -8.99 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 20.84 dBm -9.16 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,00005 MHz -52.62 dém -39.62 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,05480 MHz -47.82 dBm -34.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.96818 MHz -42.86 dBm -29.86 dB 785,100 MH= 783.000 MH2 100,000 kHz 788 26300 MH= 42,41 dBm 2041 dB
793.000 MHz 506,000 MHz 6.250 kHz 79303247 MHz -57.08 dém -22.08 dB 293.000 MHz B06.000 MH2 6.050 kHz 704.00649 MHzZ 56 37 dim 5137 dB
Y
I J1 1 i
Dater 1 03:3 19

Band Edge / Full RB

Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PAES
20 dbiffe—FRURLOUS L INE ABS | DAE
10 dBm-
0 dBm : naihien
-10 dB }

T |

-20 de [ !
/

SPURIOUS_ LINE_ABS
™y
-40 dBm / ‘
-50 dém |
6048
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -60.23 dBm -25.93 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -36,48 dBm -23.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95340 MHz -41.01 dBm -28.01 dB
776.000 MHz 788,000 MHz 100.000 kHz 782,28771 MHz 4,92 dBm -25.08 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.03112 MHz -38.44 dbm -25.44 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,10245 MHz -33.06 dBém -20.06 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.21420 MHz -49.99 dBém -14.99 d&
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

)

Spectrum

Ref Level 30,00 dém  Offset 10.90 db

Mode 4uto FFT

Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm ﬂ 10 dBm
o0de H 0dem
-10 d8m — { l\ -10 dem: —
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S0.d8m S0.dem 1 beov
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.78621 MHz -60.73 dém -25.79 dB 763.000 MHz 775.000 MAz 6.250 kHz 767.66033 MAz -60.08 dBm -25.08 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.98516 MHz -44.96 dém -31.56 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.86718 MHz -48.74 dBm -35.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99875 MHz -50.29 dBm -37.29 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz “53.87 dBm 20,87 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.61239 MHz 20.12 dém -9.88 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,39960 MHz 19.88 dBm -10.12 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09555 MHz -52.81 d&m -39.81 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.04880 MHz -49.01 dBm -36.01 dB
788.100 MHz | 753,000 MHz 100.000 kHz 792,94860 MHz -43.61 dBm -30.61 & 788,100 MHz 793,000 MHz 100,000 kHz 790,25629 MHz -42.82 dBm -29.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -57.54 dém ~22.54 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.00645 MHz -56.76 dbm -21.76 dB
Y
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o
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Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit fheck pafs
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-20 dBs / \
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40 dem j r*w"‘—“w“-‘
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L0048 i
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.42158 MHz -60.92 dBém -25.92 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,84830 MHz -38.24 dBm -25.24 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.928117 MHz -41.37 dBm -28.37 d8
776.000 MHz 788,000 MHz 100.000 kHz 782,53946 MHz 3.59 dém -26.41 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04121 MHz -40.12 dBm -27.12 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,59196 MHz -34.83 dém -21.83 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.30519 MHz -50.66 dém -15.66 d&
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

LTE Band 13/ 10MHz / 256QAM

] o
Spectrur mr || Spectrum 7
Ref Level 30.00 dém  Offset 10,90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS D
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 767,70529 MHz -60.93 dém -25.93 db 763,000 MHz 775.000 MAz 6.250 kHz 76049151 Az 60,01 dbm 2501 0B
775.000 MHz 775.900 MHz 100.000 kHz 775,70265 MHz -48.12 dém -35.12 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,06878 MHz -48.58 dBm -35.58 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99955 MHz -53.43 dém -40.43 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.00435 MHz 53.71 dbm 40.71 db
776.000 MHz 788.000 MHz 100.000 kHz 777,60040 MHz 17.36 dBm -12.64 db 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 17.19 dBm -12.92 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,05829 MHz -53.34 dem -40.34 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,08037 MHz -52.71 dBm -30.71 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,95350 MHz -45.68 dem -32.68 dB 788,100 MH= 783.000 MHz 100,000 kHz 788, 10245 MHz 45.55 dBm 3256 dB
793.000 MHz 806.000 MHz 6.250 kHz 79303247 MHz -50.55 dém -24.55 d& 793.000 MHz B806.000 MHz 5.250 kHz 794.00649 MHz -58.76 dbm -23.76 db
.
I J1 1 i
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Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.46653 MHz -60.78 dBm -25.78 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -44,84 dBm -31.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93591 MHz -48.55 dBm -35.55 d8
776.000 MHz 788,000 MHz 100.000 kHz 784.75724 MHz 1,37 dBm -28.63 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.09076 MHz -43.81 dBm -30.81 dB
788.100 MHz 793,000 MHz 100.000 kHz 78810734 MHz -39.32 dém -26.32 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.11039 MHz -57.25 dBm -22.25 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG241215-02B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
L = ||| spectr
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 761.65626 MHz -58.15 dBm 45,15 dB 30,000 MHz 763.000 MHz 100.000 kHz 633.43867 MHz -58.22 dBm -45.22 db
806.000 MHz 1.000 GHz 100.000 kHz 870.22219 MHz -57.45 dbm -44.45 dB 806.000 MHz 1,000 GHz 100.000 kHz 939.70532 MHz -57.59 dBm -44.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -44.44 dBm -31.44 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -43.78 dBm -30.78 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.70378 GHz -42,45 dBm -29.45 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.92486 GHz -42.51 dBm -29.51 dB
T bl
{ L J - L L J v
Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 733,80184 MHz -58,06 dBm -45.06 dB
806.000 MHz 1,000 GHz 100.000 kHz 966,37366 MHz -57.37 dém -44.37 dB.
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -43,36 dBm -30.36 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.73278 GHz -42,52 dBém -29.52 d&
i
JL J
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samonias. FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n

Ref Level 0.00 dBm  Offset 10.90 dB Mode 4Auto Sweep
SGL Count 100/100
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Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 616.18989 MHz -58.29 dem -45.29 d&
£06.000 MHz 1.000 GHz 100.000 kHz 958.76106 MHz -57.39 dBm -44.39 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -44.95 dém -31.95 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.94636 GHz -42,51 dBm -29.51 dB
5T s
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samonias. FCC RADIO TEST REPORT

Report No. : FG241215-02B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0004
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0152
0 Normal Voltage 0.0017
-10 Normal Voltage 0.0121 PASS
-20 Normal Voltage 0.0132
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0198
20 Normal Voltage 0.0000
20 Battery End Point 0.0022
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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saranas. FCC RADIO TEST REPORT Report No. : FG241215-02B
LTE Band 14
Peak-to-Average Ratio
Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.42 5.59 5.74 6.55 PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.86 5.68 5.80 6.58 PASS
TEL : 886-3-327-0868 Page Number : A10-1 of 37
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ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 14 / 5MHz / QPSK LTE Band 14 / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum = Spectrum =
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Mea pPeak | crest | 0% | 104 | 0.a% | 0010 | Mean | pPeak | crest | 0% | 104 | 0.a% | 0010 |
Trace 1 | 2296 dém 23,77 dém 5.61 dB 2.32 d8 448 dB 542 db 574 db Trace 1 [ 21.77 dém 2759 dém 5.62 b 2.7 dB 4381 dB 559 db 5,63 db
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Trace 1 | 20.86 dém 26,85 dém 5.58 dB 3.07 d8 5.01d8 574 db 5,54 db Trace 1 [ 16.81dem 2677 dém 7.96 dB 3.07 d8 5.25 db 6,55 db 7.54 db
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG241215-02B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.98 5.16 10.11 | 10.13 - - - -

Mode LTE Band 14 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.24 496 | 10.05 | 10.19 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG241215-02B

LTE Band 14

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.49 dBm) ™M1[1] 15.45 dBm)
1 792.25100 MHz 794.52600 MHZ]
20 20 M.
x ndB 26.00 dB nds 'y 26.00 dB
g A e A 4.975000000 MHz 0d [ et T A B el 5.155000000 MHZ|
Q factor 1 159.2 i Q factor 154.1
i | A i
o - 0 ] \
v /
-10 d k4 -10 de -
. N 7 \\\
d “ e
20d - - oo tgm L -
A3 caa —— = -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 702,251 MHz 17.49 dam nd8 down 4.975 MHz ML 794.528 MHz 15.45 dam nd8 down 5,155 WAz
T 1 790.512 MHz -8.50 dBm nd8 26.00 dB TL L 790.453 MHz -10.58 dBm n 26,00 d8
T2 1 795.488 MHz -8.71 dBm Q factor 159.2 T2 1 795.607 MHz -10.56 dBm Q factor 154.1
L U J wa L JU J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.6a dBm) ™M1[1] 16.22 dBm)
M1 792.5800 MHz H 791.7410 MHz,
20 20
B~ 26.00 dB X _ndB 26.00 dB
o sl Bakiel ! 10.110000000 MHz 04 S e MRS bt - AT A 10.130000000 MHz
7 Q factor 78.4 ] Q factor \ 78.2
s { \
od 7 0 di
f e Bl
10 df - -10 o -
7 w ] N
N - A = -
20d — . 720 489~ v =
VN P M, R —
=il 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 792.58 MHz 17.63 dBm nd@ down 10.11 MH2 M1 1 791.741 MHz 16.22 dBm nd@ down 10.13 MHZ
T 1 787.845 MHz -8.44 dBm nd8 26.00 dB TL L 7BE.145 MHz -10.12 dbm nd8 26,00 d8
T2 1 797,955 MHz -8.29 dam qQ factor 8.4 T2 1 79B.275 MHZ 9.69 darm qQ factor 78.2
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.08 dBm) ™M1[1] 15.20 dBm)
791.15200 MHz 795.7170 MHz,
20 20 I
T nd 26.00 dB ndB 26.00 dB
. LV L P 5235000000 MHz . [ I T e BN oy 10.050000000 MHz
7 Q factor 151.1 7 Q factor 79.2)
i L A 4
° 1 1y o i
/ T.
-10 df b <. -10 d
s | /
204 —
AV | Jr— ]
Rt}
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 791.152 MHz 14.08 dBm nd@ down 5.235 MHz M1 795.717 MHz 15.29 dBm nd@ down 10.05 MHZ
T 1 790.373 MHz -11.97 dam nd8 26.00 dB TL L 7BB.065 MHz -11.03 dam 26,00 d8
T2 1 795.607 MHz -11.95 dam Q factor 151.1 T2 1 79B.115 MHz -10.90 d8m 79.2
L U J wa L JU J L]
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